
Material Test Report 
Heat Code: 85294/1 An Amen-Forge Group Company 

13i7O Indusbial Rd. Houston. TX 77015 
ISO 9001:2008 Certified Sales: (713) 8684421 Fax: (713) 455-8366 

Ceriification No.: 197081 

Certification Date: 12/30/2010 

mk rem k inud in a>mptianmwmi me w!mm&.o< EN~QMP 3.t ¡!SO 104743.1.b Nicholas Tepovich - Metallurgic Lab Manager 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 
54940 TULTITLAN, EDO, MEX 

PO: 9636 (Sales Order: 90616 Line: 1 
ltem C0de: 0151924102-0021~ ( Qty Shipped: 1 
ItemDesc: FLG 24.00 0150 WN RE XH 
Supplier: Bebitz Supplier Heat: 85294/1 

SpeC: ASTM A105/Al05N-(lO)/ASME SA 10S/SA 105N-(08a) Section 11 Part A - Normalized 
Element (%ut] Ladle Prodect EPCRA CASt 1 Ement  (%wt) Ladle Pmduct EPCRA Gis8 
C Cdrbon 0.19 :Ni nickol 0.06 J 7440-02-0 
Hn mnganase 0.82 7439-96-5 !Cr chromiun. 0.21 J 7440-47-3 
P Phoiphorous 0.012 ':M0 MlyMcnVm O .O1 

0.008 S Sulphur : V Vminadim 0.004 
Si silicon 0.23 j Cb Coluabiw 0.001 
CU Copper 0.16 J 7440-50-8 j 

Mechanleal Testlng Heat Tieat 
Test Lab Bebiti !NO=. Temp. IF) 1670 
Test Bar Sire Sacrifica1 Piece i Nom. (&S) 1/2 hr per inch 
RBH 156 - 156 iNo5m. Cooling Type AIR 
ElS ( 0 )  28.6 

RA (%l  48.0 
Tensile specimen sire (in) 0.498 
Tenrile (kai) 74.6 
Yield lksil 45.9 
Gauge Length 2 

Product campliant with NACE MR0175, latest edition and dimensians to ANSI B16.5 
NO Weld repair perfomed. Chemical Analysis results ~ h o m  are actual. Forgings are capable of pasaing 
hydrostatic test compatible vi th  the appropriate rating. Elongatian taken from a round specimen. Al1 material 
supplied under this arder is certified to be free of mercury contamination and no mercury baaring equipment vas 
"sed in manufacturíng, fabrication oe tescing. Yield strengtü vas determined using the 0.2% offset method. 
No veJ.ding pezformed. 


